CARGO BOX

CARGO BOX

No.
P/N( SKU )
Part Name
Price
01
7030-220104
SLEEVE, ROTATE
1.61 €
P/N(SKU): 7030-220104
Price: 1.61 €
02
7030-221122
RH RETURN SPRING, HOOK
1.07 €
P/N(SKU): 7030-221122
Price: 1.07 €
03
7030-221123
COLLAR, ROTATE SHAFT
1.61 €
P/N(SKU): 7030-221123
Price: 1.61 €
04
7030-221110
ROTATION SHAFT
30 €
P/N(SKU): 7030-221110
Price: 30 €
05
7030-221121
LH RETURN SPRING, HOOK
1.07 €
P/N(SKU): 7030-221121
Price: 1.07 €
06
30006-080045810
BOLT M8x45
Specifications:
1.07 €
P/N(SKU): 30006-080045810
Price: 1.07 €
Specifications:
07
7030-221710
DAMPER, CARGO BOX ADJUSTING
3.21 €
P/N(SKU): 7030-221710
Price: 3.21 €
08
30200-080810
NUT M8
Specifications:
1.07 €
P/N(SKU): 30200-080810
Price: 1.07 €
Specifications:
09
30303-080112
WASHER
Specifications:
0.45 €
P/N(SKU): 30303-080112
Price: 0.45 €
Specifications:
10
7030-221200-10001
BRACKET,CARGO BOX
195.08 €
P/N(SKU): 7030-221200-10001
Price: 195.08 €
11
30200-050810
NUT M5
Specifications:
0.53 €
P/N(SKU): 30200-050810
Price: 0.53 €
Specifications:
12
5190-160230
REAR REFLECTOR
Specifications:
5.21 €
P/N(SKU): 5190-160230
Price: 5.21 €
Specifications:
13
30110-420160010
SELF-TAPPING SCREW ST4.2×16
Specifications:
1.07 €
P/N(SKU): 30110-420160010
Price: 1.07 €
Specifications:
14
8010-000002
CLAMP ST4.2
Specifications:
0.53 €
P/N(SKU): 8010-000002
Price: 0.53 €
Specifications:
15
5UW2-220111
REAR RACK
524.52 €
P/N(SKU): 5UW2-220111
Price: 524.52 €
16
30200-060810
NUT M6
Specifications:
0.53 €
P/N(SKU): 30200-060810
Price: 0.53 €
Specifications:
17
5UW2-220112
BRACKET, LH TAIL LIGHT
6.42 €
P/N(SKU): 5UW2-220112
Price: 6.42 €
18
30006-060016810
BOLT M6x16
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
0.53 €
P/N(SKU): 30006-060016810
Price: 0.53 €
Alternative Parts: 30006-060016870 Specifications: 30006-060016870
19
30006-080016810
BOLT M8x16
Specifications:
0.53 €
P/N(SKU): 30006-080016810
Price: 0.53 €
Specifications:
20
5UW2-220113
BRACKET, RH TAIL LIGHT
6.42 €
P/N(SKU): 5UW2-220113
Price: 6.42 €